00000 O 0 O MENU BACK

5332 350A Y—IF SEAT JERg3:
~NO.1850584
~NO.1850584
R HRES B ER A R B = «+ |EB RS B &
#
BlAsml  FES FaR |BEl RO~ [ # &M OB A &

NO. PART NO PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS

1 5332 3501 000 |7°L—F PLATE BRAR 1

2 5332 3502 000 |7'L—F PLATE PR 1 ~NO.1850584

2 5332 3502 001 |7°L—F PLATE R 1 D |NO.1850585~

3 K110 0108 016 |Fi'JLb BOLT W2 10 |M8 X 16(4T) ~NO0.1850584

3 K110 0108 016 |Filv'JLb BOLT A4 6 |M8x 16(4T) D |NO.1850585~

4 5332 3503 000 |7°5vh BRACKET S 1 ~N0.1850584

4 5332 3503 001 |7°37vh BRACKET S 1 D |NO.1850585~

5 5332 3504 000 |I'L7Y GROMMET e 2 D |~NO0.1850584

6 A242 0104 016 |FA"3%Y" SCREW [ 2 [M6x16 D |~NO0.1850584

7 F300 0104 001 |FFyb NUT R} 2 M4 D |~NO0.1850584

8 5332 3506 000 |7°57vh BRACKET Fa 1

9 5312 3514 000 |A7YvY" SPRING i 1

10 5332 3507 000 |7'5% vk BRACKET B 1

11 3611 1807 000 |+3'3'A GROMMET e 1 [Cc-6

12 F300 0106 000 |F¥yb NUT IR EL 2 |M6

13 5332 3508 001 |7'5yhk BRACKET ST 1 D |~NO0.1850584

14 5332 3509 002 |7'5%yh BRACKET B 1 ~NO0.1850584

14 5332 3509 003 |7°5% vk BRACKET B 1 D |NO.1850585~

15 0350 0140 822 |PW WASHER s 1 |8x22x16

16 F301 0108 000 |FFvh NUT WZRE 6 |M8 ~NO.1850584

16 F301 0108 000 |FFyh NUT IR RE 4 |M8 D |NO.1850585~

17 5332 3511 000 |Y—F SEAT JAE R 1

18 0562 0108 035 |EF74%EY PIN Gt} 1 |p8x35

19 0523 0108 000 |AFv7°EY PIN SNAP BRIk 118

20 5332 3512 000 |3°Lh14 RUBBER BIRIR 1

21 3661 1457 100 |9y7° CLIP A 6

22 K710 0108 025 |F#k'Jbb BOLT W2 1 [M8x 25(7T)

23 5332 3513 000 |M)A TRIM i 2

24 A110 0108 016 |& b BOLT [yd 4 [M8x16

CMX224 —48— 2011/February




	MENU BACK: 


